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2.000 GHz 7.000 GHz 1.000 MHz 6.96225 GHz2 -27.00 dBm -14.00 dB 2.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz2 -28.28 dBm -15.28 dB
7.000 GHz 5.000 GHz 1.000 MHz 9.56068 GHz -26.58 dém -15.68 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.77515 GHz -26.26 dém -15.28 dB
aig aig
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ee FCC RF Test Report Report No. : FG792112A

SPORTON LAB.

GSM1900 (GSM) GSM1900 (EDGE class 8)

Lowest Channel Lowest Channel

Spectrum Spectrum

Ref Level 24.50 dem  Offset 14.50 d& Made Auto Sweep

Ref Level 24.50 dem  Offset 14.50 d& Made Auto Sweep
SGL Count 10/10

SGL Count 10710
(@1 Max
20 dbiftil qheck pARS
| INE_ABS Line _$PURIOUS_LINE_ABS PAES
10
ad
50
60 df 60 df
T0d 70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz | 1.000 GHz 1.000 MHz 723.93053 MH2 -33.35 dBm -20.35 di 30.000 MHz | 1.000 GHz 1.000 MHz 572.6B616 MH2 -34.15 dBm -21.15 dB
1,000 GHz 1.845 GHz 1.000 MHz 150105 GHz -32.55 dim -19.55 dB 1,000 GHz 1.845 GHz 1.000 MHz 1.77933 GHz -32.89 dbm -19.89 dB
1,915 GH2 000 GH2 1.000 MH2 2.48815 GH2 -31.75 dBmm -18.75 dB. 1,915 GH2 3.000 GH2 1.000 MH2 2.88629 GH2 -31.56 dBm -18.56 dB
2.000 GHz 7.000 GHz 1.000 MHz 5.55243 GHz -27.42 dbm 14,42 dB 2.000 GHz 7.000 GHz 1.000 MHz 5.99825 GHz -27.12 dbm
7.000 GHz 13.600 GHz 1,000 MHz 12,63953 GHz -27.62 dim -14.62 dB. 7.000 GHz 13.600 GHz 1,000 MHz 12,43256 GHz -27.66 dBm
13,600 GHz 19.100 GHz 1.000 MHz 16.62459 GHz -24.51 dbm -1191 dB 13,600 GHz 19.100 GHz 1.000 MHz 16.60534 GHz -24.57 dém
- -
- L J

8 JL

Middle Channel Middle Channel

Spectrum

Spectrum

Ref Level 24.50 d8m  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10

Ref Level 24.50 d8m  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10

20 dbifIL qhack : 20 dbifIL qhack pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PARS

10 10

od od

-50
60 df 60 df
70 d 70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz | 1.000 GHz 1.000 MHz BOB.27836 MH2 -33.03 dBm -20.03 di 30.000 MHz | 1.000 GHz 1.000 MHz B06.82409 MH2 -32.86 dBm -19.86 dB
1,000 GHz 1.845 GHz 1.000 MHz 1.08425 GHz -32.73 dém -19.73de 1,000 GHz 1.845 GHz 1.000 MHz 181945 GHz -32.62 deém -19.62 dB
1,915 GH2 3.000 GH2 1.000 MH2 2.70837 GH: -31.31 dBm -18.31 dB 1,915 GH2 3.000 GH2 1.000 MH2 2.99098 GH2 -30.44 dBm -17 44 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -27.22 dbm 1422 dB 2.000 GHz 7.000 GHz 1.000 MHz 6.96925 GHz -27.67 dém
7.000 GHzZ 13.600 GHz2 1.000 MHz 9.85265 GHz -28.36 dBm -15.36 dB 7.000 GHzZ 13.600 GHz2 1.000 MHz 9.83520 GHz -27.69 dém 3
13,600 GHz 19.100 GHz 1.000 MHz 19,9739 GHz -24.73 dbm -11.73 dB 13,600 GHz 19.100 GHz 1.000 MHz 18.32161 GHz -23.67 dém 10,67 dB.
- -
L L J - L L J -

Highest Channel Highest Channel

sp

Spectrum
Ref Level 24.50 dBm  Offset 14.50 dE Mode Auto Sweep

Ref Level 24.50 d8m  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10

SGL Count 10/10

(@1 Max

20 dbifil fheck heck

Line _$PURIOUS_| INE_ABS BPURIOUS_| INE_ABS

10

od od

-50 -50

60 d 60 d

70 d 70 d

Starl 30.0 MHz 48006 pts Stop 19.1 GHz Starl 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | REW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz | 1.000 GHz 1.000 MHz B66.44928 MH2 -33.06 dBm -20.96 dB 30.000 MHz | 1.000 GHz 1.000 MHz 926.07446 MHz -34.18 dBm -21.18 dB
1,000 GHz 1.845 GHz 1.000 MHz 160745 G -33.03 dém 20,03 dB 1,000 GHz 1.845 GHz 1.000 MHz 1.59268 GH -33.06 dém 20,06 dB
1,915 GH2 3.000 GH2 1.000 MH2 2.62267 GH: -31.20 dBm -18.20 dB. 1,915 GH2 3.000 GH2 1.000 MH2 1.95846 GH2 -30.62 dBmn -17.62 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.98375 GHz -27.55 dém -14.55 dB 3,000 GHz 7.000 GHz 1.000 MHz 545694 GHz -26.22 dém -15.22 dB
7.000 GHz 13.600 GHz 1.000 MHz 12.54573 GHz -27.38 dém 14,38 dB. 7.000 GHz 13.600 GHz 1.000 MHz 13.32824 GHz -28.01 dém -15.01 dB
13.600 GHz 19.100 GHz 1.000 MHz 16.84221 GHz -24.75 dbm 1175 dB 13,600 GHz 19.100 GHz 1.000 MHz 18.29175 GHz -24.45 dém 1146 dB
" "
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SPORTON LAB.

FCC RF Test Report

Report No. : FG792112A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 d&m  Offset 14.00 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 dém
SGL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

SGL Count 10/10
@1 Max @1 Max
20 dbiPJhack Baks 20 dbHpL qheck
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
104 0
o od
B
30 d
50
50 d
0 d
60 d
70 d
04
Starl 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Rangelovw | Rangelp | REBW Pawer Abs | ALimit [|
Rangelow | Rangeup | RBW 1 Frequency |  Powerabs | ALimit | 30.000 MHz | 1.000 GHz | 1.000 MHz | 920.74213 MHz | -32.32 dBm -19.32 dB
30.000 MHz 520,000 MHZ 1,000 MHz 716.36432 MHz -34.80 dem 1,000 GHz 1.845 GHz 1,000 MHz 1.61633 GHz -32,48 dBm -19.48 dB
855,000 MHz 1.00D GHz 1,000 MHZ 974.60145 MHz -33.02 dem .02 1,915 GHz 3.000 GHz 1,000 MHZ 2.61955 GHz | -30,B5 dBm -17.85 dB
1,000 GHz 1,000 MHz 2,76590 GHz -31.48 dem 18,43 dB 3,000 GHz 7.000 GHz 1,000 MHz 6.97875 GHz -27 .86 dBm -14.86 db
3.000 GHz 7 | 1.000 MHz 5.08399 GHz -28.17 dBm 1517 d 7.000 GHz 13.600 GHz | 1.000 MHz | 11.15511 GHz | -28.,50 dem -15.50 d&
7.000 GHz 5.000 GHz 1.000 MHz 3.81765 GHz -27.42 dém 14,42 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.58452 GHz -24,50 dBm -11.90 db
L e J - L e J [

Middle Channel

Middle Channel

Spectrum

Ref Level 24.00 d2m  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

heck

GPURIOUS_LINE_ABS, PAES

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

20 dbiftil qheck PARS
Line FPURIOUS | INE_ABS. PAES

10

ad

70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
spurious Emissions Rangelow | RangeUp | RBW | | Powerabs | ALimit |
Rangelow | Rangeup | RBW 1 Frequency | Power Abs ALimit [ 30.000 MHz | 1.000 GHz | 1.000 MHz | 7B5.97951 MHz | -33.28 dBm -20.28 dB.
30,000 MHz 620,000 MHz 1,000 MHz 756.60820 MHz -33.84 dbm 20,94 dB 1,000 GHz 1.845 GHz 1,000 MHz 136676 GHz -32,71 dBém -19.71dB
855.000 MH2 1.000 GHz 1.000 MHz 962.21014 MH2 -33.68 dBm -20.68 de 1.915 GHz 3.000 GHz 1.000 MHz 2.47554 GHz | -31.28 dém -18.23 dB
1.000 GHz 3.000 GHz 1,000 MHz 2,41795 GHz -32.36 dbm 19,36 dB 2.000 GHz 7.000 GHz 1,000 MHz 6.97275 GHz -27.58 dBm -14.58 dB
3.000 GHz 7.00D GHz | 1.000 MHz 6.99625 GHz -28.14 dBm -15.14 de. 7.000 GHz 13.600 GHz | 1.000 MHz | 11.16784 GHz | -27.68 dem -14,68 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.29384 GHz -28.63 dbm 1563 db 13,600 GHz 19.100 GHz 1.000 MHz 16.62689 GHz -24,19 dBm -11.19 dB
| I 4 - | I 4 ‘

Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 d2m  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

sp

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

@1 Max
20 dhifil Gheck heck
Line _$PURIOUS_| INE_ABS SPURIOUS_| INE_ABS.
10d
o od
20 df
50 d
0 d
60 df
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Rangelovw | Rangelp | REBW | Pawer Abs | ALimit [|
Rangelow | Rangeup | RBW 1 Frequency Power Abs ALimit 30.000 MHz | 1.000 GHz | 1.000 MHz | 796.15942 MHz | -33.25 dBm -20.25 dB.
30,000 MHz 620,000 MHz 1,000 MHz 807.85852 MH ~34.60 dBm 1,000 GHz 1.845 GHz 1,000 MHz 1.32960 GH -33.00 dBm 20,00 d&
855.000 MH2 1.000 GHz 1.000 MHz 918.94928 MH2 -32.62 dBm 1.915 GHz 3.000 GHz 1.000 MHz 2.87382 GHz2 | -30.86 dBm -17.86 dB
1.000 GHz 3.000 GHz 1,000 MHz 199325 GHz -32.02 dbm 2.000 GHz 7.000 GHz 1,000 MHz 5.83790 GHz -27.55 dBm -14.55 dB
2.000 GHz 7.000 GHz | 1,000 MHz 6.93526 GHz -27.40 dBm 7.000 GHz 13.600 GHz | 1,000 WHz | 13.20851 GHz | -27.60 dBim 14,60 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.92363 GHz -28.05 dbm -15.05 di 13,600 GHz 19.100 GHz 1.000 MHz 17.99556 GHz -23.72 dbm -10.72 d&
| I 4 - | I 4 ‘
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SPORTON LAB.

FCC RF Test Report

Report No. : FG792112A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum #

Ref Level 30.00 d&m
SGL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

Limit Jhack
20 dblfe—fPURIONS

INE_ARS.

LINE_ABS_

50 dom
-60 dém
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz | 1.000 MHz 930.92204 MH2 -33.21 dBm -20.21 di
1,000 GHz 1.705 GHz 1,000 MHz 1.09002 GHz -31.87 dém -18.97 dB
1.760 GH2 3.000 GH2 1.000 MH2 296164 GH2 -30.61 dBm =1 1
2,000 GHz 7.000 GHz 1,000 MHz 6.97675 GHz -26.33 dbm -13.33de
7.000 GHzZ 13.600 GH2 1.000 MHz 12,25252 GHz -28.29 dém -15.29 dB
13,600 GHz 16.000 GHz 1.000 MHZ 1694298 GHz -24.05 dbm -11.05 dB
-
L L J 4

Middle Channel

Spectrum

Ref Level 30.00 d&m
SCL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

Limit §heck

20 dblfe—$PURIOUS | INE_ABS

10d8

BURIOUS_LINE_ABS_

50 dBm
-60 dém
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz | 1.000 MHz 246.44428 MHz -34.18 dBm -21.18 dB
1,000 GHz 1.705 GHz 1,000 MHz 164563 GHz -33.32 dém -20,32 dB.
1.760 GH2 3.000 GH2 1.000 MH2 2.99806 GH2 -31.55 dBmn -18.55 dB
2,000 GHz 7.000 GHz 1,000 MHz 6.97725 GHz -27.28 dbm
7.000 GHzZ 13.600 GH2 1.000 MHz 11.189481 GHz -28.03 dém
13,600 G 16.000 GHz 1.000 MHZ 1789739 GHz -24.06 dém

-

L L

Highest Channel

Spectrum

Ref Level 30.00 d&m
SCL Count 10/10

Offset 14.50 d&

Mode Auto Sweep

(@1 Max

Limit heck

INE_ARS.

20 cbifie_$PLRIOUS

10d8

0 dém:

-50 dom
-60 dém
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz | 1.000 MHz 826.21439 MH2 -32.65 dBm -19.65 dB
1,000 GHz 1.705 GHz 1,000 MHz 1.50083 GHz -32.98 dbm 19,98 dB
1.760 GH2 3.000 GH2 1.000 MH2 2.99775 GH2 -30.75 dBmn -17.75 dB.
2,000 GHz 7.000 GHz 1,000 MHz 6.95976 GHz -26.66 dbm
7.000 GHzZ 13.600 GH2 1.000 MHz 11.18717 GHz -28.02 dém
13,600 GHz 16.000 GHz 1.000 MHZ 16.61614 GHz -24.25 dbm 1125 dB
aig
L L J 4
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e a0, FCC RF Test Report

Report No. : FG792112A

Frequency Stability|
Test Conditions | Middle Channel G(SG'Vg;:;’ (Elfg‘é‘"gggs ) 2!::;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0096
40 Normal Voltage 0.0012 0.0084
30 Normal Voltage 0.0024 0.0060
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0024
0 Normal Voltage 0.0012 0.0072
10 Normal Voltage 0.0024 0.0036 PASS
-20 Normal Voltage 0.0048 0.0096
-30 Normal Voltage 0.0084 0.0120
20 Maximum Voltage 0.0084 0.0072
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0012 0.0024

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V
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e a0, FCC RF Test Report

Report No. : FG792112A

Test Conditions | Middle Channel Gs(gn;'s\)n(;o (Egg'l‘z"l?::s ) N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011 0.0059
40 Normal Voltage 0.0005 0.0016
30 Normal Voltage 0.0005 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0011 0.0016
0 Normal Voltage 0.0016 0.0032
-10 Normal Voltage 0.0011 0.0021 PASS
-20 Normal Voltage 0.0037 0.0005
-30 Normal Voltage 0.0059 0.0027
20 Maximum Voltage 0.0027 0.0021
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0016 0.0005

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG792112A

Test Conditions | Middle Channel :’I‘_",:n%"’:‘;g;gi; 2;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0012
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0024
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0108
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0048

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V
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e a0, FCC RF Test Report

Report No. : FG792112A

Test Conditions | Middle Channel 2""?&%"’:‘;_5;223") N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0101
40 Normal Voltage 0.0080
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0032
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG792112A

Test Conditions | Middle Channel ‘(AllainDcM%.g?(rLToL\), N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0017
40 Normal Voltage 0.0012
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0029
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG792112A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

A Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -50.47 -13 -37.47 -57.60 -57.16 0.56 9.40 H
2510 -46.72 -13 -33.72 -58.11 -54.43 0.74 10.60 H
3346 -44.51 -13 -31.51 -57.79 -54.11 0.85 12.60 H
4182 -58.70 -13 -45.70 -75.11 -68.26 0.89 12.60 H
Middle
1672 -60.38 -13 -47.38 -67.51 -67.07 0.56 9.40 \Y
2510 -49.29 -13 -36.29 -60.28 -57.00 0.74 10.60 \Y
3346 -51.65 -13 -38.65 -65.16 -61.25 0.85 12.60 \Y
4182 -55.41 -13 -42.41 -72.06 -64.97 0.89 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EDGE 850 (GSM)
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -61.52 -13 -48.52 -68.65 -68.21 0.56 9.40 H
2510 -59.42 -13 -46.42 -70.81 -67.13 0.74 10.60 H
3346 -64.17 -13 -51.17 -77.45 -73.77 0.85 12.60 H
Middle
1672 -68.12 -13 -55.12 -75.25 -74.81 0.56 9.40 \Y
2510 -64.47 -13 -51.47 -75.46 -72.18 0.74 10.60 \Y
3346 -63.94 -13 -50.94 -77.45 -73.54 0.85 12.60 \Y
Sporton International (Shenzhen) Inc. Page Number : B10of B3
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e a0, FCC RF Test Report Report No. : FG792112A
GSM1900 (GSM)
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -62.09 -13 -49.09 -77.37 -68.13 6.56 12.60 H
5640 -59.56 -13 -46.56 -78.91 -64.66 8 13.10 H
7520 -55.37 -13 -42.37 -78.96 -57.10 9.57 11.30 H
Middle
3760 -58.08 -13 -45.08 -73.63 -64.12 6.56 12.6 \Y
5640 -59.09 -13 -46.09 -79.01 -64.19 8 13.1 \Y
7520 -55.21 -13 -42.21 -78.85 -56.94 9.57 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EDGE1900 (GSM)
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -61.78 -13 -48.78 -77.06 -67.82 6.56 12.60 H
5640 -59.60 -13 -46.60 -78.95 -64.70 8 13.10 H
7520 -55.64 -13 -42.64 -79.23 -57.37 9.57 11.30 H
Middle
3760 -59.90 -13 -46.90 -75.45 -65.94 6.56 12.6 \Y
5640 -58.89 -13 -45.89 -78.81 -63.99 8 13.1 \Y
7520 -55.54 -13 -42.54 -79.18 -57.27 9.57 11.3 \Y
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souonss. FCC RF Test Report Report No. : FG792112A
WCDMA Band Il (RMC 12.2Kbps)
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -44.20 -13 -31.20 -59.48 -50.24 6.56 12.60 H
5640 -56.51 -13 -43.51 -75.86 -61.61 8 13.10 H
7520 -55.49 -13 -42.49 -79.08 -57.22 9.57 11.30 H
Middle
3760 -36.79 -13 -23.79 -52.34 -42.83 6.56 12.6 \Y
5640 -55.45 -13 -42.45 -75.37 -60.55 8 13.1 \Y
7520 -55.24 -13 -42.24 -78.88 -56.97 9.57 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -39.64 -13 -26.64 -53.46 -46.06 6.18 12.60 H
5197.8 -50.31 -13 -37.31 -69.64 -55.27 7.74 12.70 H
6930.4 -51.89 -13 -38.89 -74.08 -54.59 9 11.70 H
Middle
3465.2 -42.03 -13 -29.03 -56.21 -48.45 6.18 12.60 \Y
5197.8 -48.80 -13 -35.80 -68.8 -53.76 7.74 12.70 \Y
6930.4 -50.60 -13 -37.60 -73.32 -53.30 9 11.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V (RMC 12.2Kbps)
Frequency ERP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -63.91 -13 -50.91 -71.04 -70.60 0.56 9.40 H
2510 -64.50 -13 -51.50 -75.89 -72.21 0.74 10.60 H
3346 -55.78 -13 -42.78 -69.06 -65.38 0.85 12.60 H
Middle
1672 -66.81 -13 -53.81 -73.94 -73.50 0.56 9.40 \Y
2510 -65.29 -13 -52.29 -76.28 -73.00 0.74 10.60 \Y
3346 -58.34 -13 -45.34 -71.85 -67.94 0.85 12.60 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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